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Properties Test Method Test Condition | Unit Test Results
V)3 P B8 Physicai
VAR 233 Melt Index | GB/T3682-2000 230°C,2.16kg | ¢/10min | 40
tb & Specific Gravity GB/T1033. 1-2008 23C g/cm? 1. 05
HLBR 1 B Mechanical
B GB/T1040.2-2006 | 50mm/min MPa 18
Tensile Strength
iy
i ,

B/T9341-2 2 MP 2
Flexural Strength GB/T93 008 mm/min a4 g
TR He B
= R GB/T9341-2008 omm/min MPa 2100
Flexural mould
= R L b o B 2
Tzod Impact (237C) GB/T1843-2008 5.5] KJ/m 30
= R L b o B 2
Tzod Impact (23°C) GB/T1843-2008 2.75] KJ/m 4
#H B8 Thermal
j:i[‘/ N }\‘E
“.EEﬁ/_/mE GB/T1634. 2-2004 0.45MPa C 100
Heat Distortion Temp.
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